
City of Hillsboro B&V Project No. 161661
Capital Improvement Master Planning Services  B&V File No. E 1.8 
Water Supply Evaluation Project 

Technical Memorandum 08 – Summary of Water Supply Development Options-FINAL Page 1 

To: Peter Martins, P.E., Project Manager 

From: Alan Peck, P.E., Black & Veatch,  
Jeff Lindgren, P.E., P.L.S., Black & Veatch 
Carmen Nale, P.E., Black & Veatch 
Brad Phelps, P.E.,CH2M Hill 
Joe Broberg, P.E., BCEE, PMP, CH2M Hill 

Date: December 7, 2011  

RE: Summary of Water Supply Development Options-FINAL

1.0 INTRODUCTION 
The City of Hillsboro (City) is evaluating long term water supply options that will deliver 80 
million gallons per day (mgd) of additional treated water for itself and its Joint Water Commission 
[...]
Black & Veatch Corporation / CH2M Hill 

City of Hillsboro B&V Project No. 161661 
Capital Improvement Master Planning Services  December 7, 2011 
Water Supply Evaluation Project 

Technical Memorandum 08 – Summary of Water Supply Development Options-FINAL Page 8

treatment plant, add 15.1 MG clearwell, treated water storage reservoir, and transmission system 
to deliver its share of the expanded supply.  This option included the addition of a new treated 
water storage reservoir to make comparison with the other options equal. 

Options 1 includes the following components and are shown in Figure 8-2A:

� The raw water intake would have 155 MGD capacity for pumping to the JWC WTP and a 
range of 65 to 215 MGD capacity for back-pumping during the winter months to fill 
Henry Hagg Lake.  The intake configuration pre-design work is being conducted by a 
partner led design team.

� The existing water treatment plant capacity would be expanded from the current 75 MGD 
to 155 MGD by a parallel conventional plant on the existing JWC WTP property above 
the 100-year flood plain.

� A 96-inch diameter, 7.2 mile (38,000 feet) long epoxy lined and coated welded steel raw 
water pipeline will interconnect the raised and renovated dam, the JWC WTP, and the 
new raw water intake. The pipeline will have in-line butterfly valves with small bypass 
relief/drain valves, air relief/air inlet valves, drain valves and will primarily be located 
within obtained easements outside of the roadway rights-of-way.

� Finished water conveyance pipelines from Fern Hill Reservoirs to Hillsboro Connection: 

o Mortar lined and coated welded steel. 

o 48-inch to 60-inch diameter.  Total pipeline length: 99,400 Feet (18.8 miles) 

o In-line butterfly valves with small bypass relief/drain valves, air relief/air inlet valves, 
drain valves. 

o Preliminary location of the finished water transmission line is generally located in 
existing public rights-of-way.  Where this is not possible, transmission lines proposed 
to be outside of existing public rights-of-way will be within easements to be obtained 
in the future.   

� New Fern Hill Reservoir:  20 MG.  All options include the construction of a new covered 
finished water reservoir to bring the total combined storage up to 60 MG.  Currently the 
existing Fern Hill site owned by the JWC does not have sufficient room for another 20 
MG reservoir.  Therefore, an adjacent site on Fern Hill will need to be purchased.  
Having an additional 20 MG of storage in close proximity to the JWC WTP may affect 
the sizing of the planned 15.1 MG clearwell at the plant.  However, analysis of clearwell 
capacity versus storage capacity is beyond the scope of this initial work and should be 
evaluated further if this option is selected for further analysis.   

� Transmission booster pump station will be included with the JWC WTP expansion to 
increase the capacity of the existing south transmission line.   



Black & Veatch Corporation / CH2M Hill 

City of Hillsboro B&V Project No. 161661 
Capital Improvement Master Planning Services  December 7, 2011 
Water Supply Evaluation Project 

Technical Memorandum 08 – Summary of Water Supply Development Options-FINAL Page 9

3.2 Option 2 - Willamette-Wilsonville Supply Option 
According to the Willamette Water Treatment Plant Master Plan, MWH, 2006, there is enough 
room on the upper site to build up to 100 mgd in additional capacity.  Therefore, this option 
proposes the existing Willamette River Water Treatment Plant (WRWTP) at Wilsonville would 
be expanded to provide 80 mgd additional treatment capacity for the JWC or future water supply 
entity serving the funding partners.  As presented in the 2006 Master Plan, MWH, the capacity 
of existing intake components includes the following: 

Table 1. Willamette Water Treatment Plant Intake Component Capacities

Component Total Existing 
Capacity 

Wilsonville and 
Sherwood Capacity 

TVWD Available 
Capacity Share 

   
Intake Screens 70 mgd 25 mgd 45 mgd (1)

Raw Water Intake Pipeline 
(76-inch diameter) 120 mgd 25 mgd 95 mgd 

Raw Water Pump Station 
Structure 120 mgd 25 mgd 95 mgd 

Raw Water Pump Station 
Pumps 15 mgd 15 mgd 0 mgd 

Note: Available capacity can be increased by replacing existing in-river tee-screens with larger 
diameter screens. 

Existing intake facilities would be integrated into a new 80 mgd treatment plant constructed at 
the existing treatment plant site.   

The 80 mgd flow would then pass through a large-diameter transmission pipeline to a new 20 
MG terminal reservoir at Cooper Mountain.  From the terminal reservoir a smaller-diameter 
transmission pipeline would deliver 36 mgd to the City of Hillsboro through a new booster 
station at the Beaverton Meter and near Highway 26.  The remaining needed capacity for the 
City of Hillsboro would be supplied through existing storage in Hagg Lake and Barney Reservoir 
via the existing JWC WTP. 

The existing Willamette River Water Treatment Plant is currently owned by the City of 
Wilsonville, Tualatin Valley Water District (TVWD) and the City of Sherwood.  The original 
agreement creating the partnership between TVWD and the City of Wilsonville allows for 
TVWD to convey its ownership interest to the Willamette River Water Coalition (WRWC), 
formerly known as the Willamette Water Supply Agency.  The WRWC maintains a 130 MDG 
water right for use by the WRWC members.  Under the terms of the WRWC agreement, WRWC 
partners may individually propose expansion projects.  Other WRWC partners are given an 
opportunity to participate in funding the proposed expansion; however, approval by all partners 
is not required.  If other partners elect to not participate in funding, the expansion project may 
proceed as proposed by the funding partner(s).  As an existing partner of the WRWC, TVWD 
(subject to approval by the TVWD Board) may propose expansion of the WRWTP that could be 
used to serve TVWD, Hillsboro and/or other JWC partners.  TVWD has also suggested that 



Black & Veatch Corporation / CH2M Hill 

City of Hillsboro B&V Project No. 161661 
Capital Improvement Master Planning Services  December 7, 2011 
Water Supply Evaluation Project 

Technical Memorandum 08 – Summary of Water Supply Development Options-FINAL Page 10

Hillsboro propose to become a member of the WRWC.  If Hillsboro’s membership is approved 
by the WRWC Board, Hillsboro could propose projects to increase treatment capacity at the 
existing plant per the WRWC agreement. 

Options 2 includes the following components and are shown in Figure 8-2B:

� Replacement of existing in-river tee screens with two new larger-diameter screens 
connected to the existing raw water intake pipeline. 

� The existing raw water intake pipeline and raw water pump station structure have 
sufficient capacity to handle the additional 80 mgd of flow; therefore, improvements to 
these facilities are not needed. 

� Raw water pumps, raw water supply pipelines to the proposed water treatment plant, the 
proposed water treatment plant on the existing upper plant site, and finished water 
transmission pipeline capacities will be constructed to deliver 80 mgd.  Of this total, 36 
mgd would be supplied to the City of Hillsboro with the remaining 44 mgd being 
supplied to other project partners.  Hillsboro’s remaining supply needs would be  
supplied through existing storage in Hagg Lake/Barney Reservoir and treated at the 
existing JWC WTP.  It is recommended that should this option be selected for further 
evaluation, the participants discuss the merits of sizing the transmission pipeline for 
flows beyond year 2050 during detailed design. 

� Raw and finished water conveyance pipelines: 

o Mortar lined and coated welded steel. 

o 48-inch to 66-inch in diameter. Total pipeline length is approximately 137,500 feet 
(26.0 miles). 

o In-line butterfly valves with small bypass relief/drain valves, air relief/air inlet valves, 
and drain valves. 

o Preliminary location is within existing public rights-of-way.

� A water treatment plant with similar process technology to that of the existing 
Wilsonville WTP (ballasted sedimentation, ozone, granular media filtration using 
activated carbon and sand, and post-disinfection using chlorine) will be constructed on 
the site of the existing water treatment plant at Wilsonville and above the 100-year flood 
plain.  The WTP size is approximately 10 acres, per the 2006 Willamette River WTP 
Master Plan Report, MWH

� Cooper Mountain Terminal Reservoir:  20 MG 

� Distribution booster pump station located at Hazeldale between the Cooper Mountain 
Terminal Reservoir and the JWC system. 

3.3 Option 3 - Portland Supply Option 
A new shared Washington County Supply Line (WCSL) would be constructed parallel to the 
existing WCSL from Powell Butte Reservoir to the TVWD and City of Hillsboro distribution 



Black & Veatch Corporation / CH2M Hill 

City of Hillsboro B&V Project No. 161661 
Capital Improvement Master Planning Services  December 7, 2011 
Water Supply Evaluation Project 

Technical Memorandum 08 – Summary of Water Supply Development Options-FINAL Page 11

systems to convey an additional 38 mgd of water from the PWB.  TVWD’s capacity share of the 
existing WCSL is 42 mgd (total capacity is about 60 mgd with capacity shares also held by 
Portland and City of Tualatin).  The total capacity of the existing and new WCSL’s would be 80 
mgd.  Of this total, 36 mgd would be supplied to the City of Hillsboro and be treated in a new 
water treatment plant while the remaining 44 mgd will be supplied to other project partners.  
Hillsboro’s remaining supply needs would be supplied through existing storage in Hagg 
Lake/Barney Reservoir and treated at the existing JWC WTP.   

Chloramine removal and filtration would likely be required for any supply delivered to the City 
of Hillsboro to meet its customer’s water quality requirements.  The new 36 mgd treatment plant 
would remove chloramines, filter the water to remove turbidity, and would inject chlorine using 
break-point chlorination. Split-stream reverse osmosis might be required to reduce dissolved 
solids and hardness as the system switches between the Bull Run Supply and the Columbia River 
Wellfield supply to be compatible with the needs of the City of Hillsboro customers. Chloramine 
removal and filtration of the portion delivered by the PWB to the City of Hillsboro was not 
included in the prior Carollo/MSA evaluation.  The treatment plant is not rated at capacities 
above the Hillsboro demand, since TVWD customers already receive unfiltered and 
chloraminated water from the PWB system. 

The availability of water from the PWB has not been evaluated and may not be available in the 
quantity needed.  Regardless, a long-term wholesale water supply contract would need to be 
negotiated between the PWB and the parties involved in the water supply project.  Negotiations 
and coordination with the PWB were not conducted as part of this project. For planning 
purposes, it was assumed the rates and structure of any contract would be similar in nature to 
TVWD’s existing contract with the PWB. 

This option also includes a new 20 million gallon covered concrete reservoir shown at Cooper 
Mountain.  If this option is selected, it is recommended that an alternative alignments be 
reviewed   

Options 3 includes the following components and are shown in Figure 8-2C:

� New transmission pipeline capacity (paralleling the existing transmission pipeline) will 
be 38 mgd.  Of this total, 36 mgd would be supplied to the City of Hillsboro with the 
remaining needed capacity for the City of Hillsboro would be supplied through existing 
storage in Hagg Lake and the existing JWC WTP.  It is recommended that should this 
option be selected for further evaluation, the participants discuss the merits of sizing the 
transmission pipeline for flows beyond year 2050 during detailed design. 

� Finished water conveyance pipelines: 

o Mortar lined and coated welded steel. 

o 48-inch to 60-inch diameter. Total pipeline length is approximately 227,300 feet long 
(43.0 miles) 



Black & Veatch Corporation / CH2M Hill 

City of Hillsboro B&V Project No. 161661 
Capital Improvement Master Planning Services  December 7, 2011 
Water Supply Evaluation Project 

Technical Memorandum 08 – Summary of Water Supply Development Options-FINAL Page 12

o In-line butterfly valves with small bypass relief/drain valves, air relief/air inlet valves, 
and drain valves. 

o Preliminary location is within existing public rights-of-way.

� A water treatment plant with similar process technology to that of the existing 
Wilsonville WTP (ballasted sedimentation, ozone, granular media filtration using 
activated carbon and sand, and post-disinfection using chlorine) with split treatment 
reverse osmosis to make the water equivalent to the JWC WTP.  The new WTP will be 
constructed on a site (approximately 40 acres) located above the 100-year flood plain 
near Hillsboro.

�  Cooper Mountain Terminal Reservoir:  20 MG.  This reservoir was included for 
equivalent comparison with the other options.  The alignment shows one pipeline going 
into and a separate pipeline going out of the reservoir along the west and south of Cooper 
Mountain.  It is recommended that alternative alignments be evaluated during design.     

� Distribution booster pump station located between Hazeldale and Highway 26 Hillsboro 
turnout.

� A smaller dam raise project to provide water for Clean Water Services. This smaller dam 
raise would raise the water surface by 12.5 feet if the dam is reconstructed at its current 
location or 7.5 feet if a new dam was constructed downstream 

� Participation as part of the Local Contribution (expected to remain at 15% of the cost) to 
improve the seismic robustness of the existing Scoggins Dam. 

3.4 Options 4 and 5: Willamette-Newberg Supply (West and East Sub-Options) 
Surface water from the Willamette River would be treated in a new plant near Newberg and 
pumped through a new transmission system along a western alignment (Option 4, West Sub-
Option) or an eastern alignment (Option 5, East Sub-Option) to the existing Hillsboro/JWC 
supply system.  These options have been evaluated at a limited conceptual level of design.   

Options 4 and 5 each include the following components and are shown in Figure 8-2D:

� The intake, water treatment plant, and transmission pipeline capacity will be 80 mgd.  Of 
this total, 36 mgd would be supplied to the City of Hillsboro, with the remaining 44 mgd 
being supplied to other project partners. Hillsboro’s remaining supply needs would be 
supplied through existing storage in Hagg Lake/Barney Reservoir and treated at the 
existing JWC WTP.  It is recommended that should this option be selected for further 
evaluation, the participants discuss the merits of sizing the transmission pipeline for 
flows beyond 2050 during detailed design. 

� The intake is assumed to be a tee-type wedge-wire slotted screen projecting from the bed 
of the Willamette River.  The intake screen would be connected through a bored pipe 
connection with an on-bank caisson. 

� On-bank intake caisson includes a raw water pump station discharging at the new WTP.



Black & Veatch Corporation / CH2M Hill 

City of Hillsboro B&V Project No. 161661 
Capital Improvement Master Planning Services  December 7, 2011 
Water Supply Evaluation Project 

Technical Memorandum 08 – Summary of Water Supply Development Options-FINAL Page 13

� Raw and finished water conveyance pipelines: 

o Mortar lined and coated welded steel. 

o 66-inch, 60-inch, and 48-inch diameter. 

o In-line butterfly valves with small bypass relief/drain valves, air relief/air inlet valves, 
and drain valves. 

o Preliminary location is within existing public rights-of-way.

� A conventional water treatment plant (approximately 40 acres) with ozone will be located 
above the 100-year flood plain near Newberg.  The water treatment plant would use 